
 

 

 

Impact Fee Facilities Plan 

Prepared for  

North Davis  Sewer D ist r ict  

Syracuse,  Utah  

September 2022 



 

 

6975 Union Park Center, Suite 490  

Midvale, UT 84047 

 

 

Impact Fee Facilities Plan 

Prepared for  

North Davis  Sewer D ist r ict ,  Syracuse,  Utah  

September 2022 

The following text is included as required by the Utah Code, Section 11-36a-306: 

 

I (Brown and Caldwell) certify that the attached impact fee facilities plan: 

1. includes only the costs of public facilities that are: 

a. allowed under the Impact Fees Act; and 

b. actually incurred; or 

c. projected to be incurred or encumbered within six years after the day on which 

each impact fee is paid; 
[...]
from residential, commercial, industrial, public, and institutional sources that discharges into 

the wastewater collection system. Domestic flows were calculated as the difference between 

average dry weather flow at each flow meter minus GWI. Domestic flows were spread out 

over the drainage area upstream of each meter by using a percentage of average wintertime 

water billing data collected from each City. Existing domestic flow per acre was calculated for 

each land use type from existing domestic flows. Those existing flows per acre were then 

applied to future areas based on projected land use.  

• Rainfall dependent inflow and infiltration (RDII). RDII consists of stormwater entering the 

collection system as the direct inflow of stormwater runoff and rainfall induced infiltration. RDII 

was calculated in the model by calibrating runoff parameters and the percent of rainfall entering 

the collection system upstream of each flow meter for several storm events. The RDII runoff 

parameters for each flow meter were then spread out evenly by acre over the drainage area 



Impact Fee Facilities Plan Section 2 

 

 

2-2 

Use of contents on this sheet is subject to the limitations specified in Section 1. 

upstream of the meter. Like GWI, future RDII was calculated using the same RDII runoff 

parameters used in surrounding existing areas. 

Buildout flows were calculated using land use planning data collected from each community served 

by the District. Intermediate flows for 2030, 2040, and 2050 interpolated from 2022 and 2060 

flows using population projections. Table 2-1 lists historical and projected population for each entity 

served by the District.  

 

Table 2-1. Historical and Projected Service Area Population 

Area 

Population Served by Year 1,2 

2000 2010 2020 2030 2040 2050 
2060 

(Buildout) 

Clearfield 25,974 30,112 31,909 32,502 33,056 33,995 34,866 

Clinton 12,585 20,426 23,386 26,008 27,126 29,100 30,871 

Layton 58,474 67,311 81,773 84,894 84,953 90,327 94,942 

Roy 32,885 36,884 39,306 41,890 43,876 44,739 44,618 

Sunset 5,204 5,122 5,475 5,485 5,509 5,599 5,678 

Syracuse 9,398 24,331 32,141 34,975 39,855 46,479 53,389 

West Point 6,033 9,511 10,963 16,326 24,541 30,326 36,554 

Hill AFB 3 4,785 3,310 3,054 3,054 3,054 3,054 3,054 

Kaysville 4 Unknown Unknown 784 820 855 891 926 

Hooper 4 Unknown Unknown 78 80 83 85 87 

West Haven 4 Unknown Unknown 21 24 26 29 32 

Davis County 4, 5 Unknown Unknown 670 587 504 420 337 

Weber County 4,6 Unknown Unknown 450 337 225 112 0 

Total   230,010 246,982 263,663 285,156 305,354 

1. Values in green are from the US Census records (US Census Bureau 2022). 

2. Estimates for 2030, 2040, 2050, and 2060 are from the State of Utah “2012 Baseline Projections, Sub-County Population Projections” 

(Governor’s Office of Management & Budget 2015). These values have not been updated since 2012. 

3. On-base population values for Hill AFB for 2000 and 2010 are from US Census records for zip code 84056. Estimates for 2018 through 

2060 are from November 2015 emails from Krista Ligman, a Hill AFB Community Planner. The population went down in 2014, will go 

down more in 2015, and is projected to stay at a constant population in the future. 

4. These areas are only partially served by the District, so census values could not be directly used. The 2018 values are calculated based 

on the number of occupied parcels (as determined by aerial photography) served by the District and the US Census 2010 average 

household size for each community. Values for 2000 and 2010 are unknown because the number of occupied parcels for 2000 and 

2010 is unknown. Values for 2060 were calculated assuming that all unoccupied parcels would be occupied (assuming buildout). Values 

for 2020 through 2050 were interpolated from the 2018 and 2060 values.  

5. The Davis County population is projected to go down as County parcels are incorporated into neighboring cities. 

6. The Weber County parcels are projected to eventually become part of Roy City. 

Figure 2-1 shows the average monthly WWTP influent for 2013 through 2021. The trendline of flows 

shows a consistent plant influent despite increasing population. This trendline is likely due to the 

increased implementation of low-flow technologies, ongoing collection system rehabilitation efforts, 

and persistent lower than historic precipitation which had historically recharged the shallow 

groundwater leading to infiltration. Table 2-2 lists existing and future flows. For the purposes of this 

project, buildout flows are projected to occur in 2060. The flow projections are based on projected 

land use for vacant areas within the District’s boundary. 



Impact Fee Facilities Plan Section 2 

 

 

2-3 

Use of contents on this sheet is subject to the limitations specified in Section 1. 

 

Figure 2-1. Average Monthly Plant Influent from 2013 to 2021 

 

Table 2-2. Existing and Future Flows 

Flow Condition 
Flow (mgd) 1 

2013 2014 2015 2016 2017 2018 2019 2020 2030 2040 2050 2060 

Residential, Commercial, 

Industrial Domestic Flow 2 
        21.0 22.3 24.0 25.5 

Dry Weather Groundwater 

Infiltration (GWI) 2 
        6.8 7.3 7.9 8.4 

Total Average Dry Weather 2        19.3 27.8 29.6 31.9 33.9 

Peak Dry Weather 2         41.9 43.8 46.3 48.4 

Rainfall Dependent Inflow and 

Infiltration (RDII) 2 
        24.7 26.8 29.7 32.8 

Peak 10-Year Storm 2         52.5 56.4 61.6 66.7 

WWTP Hydraulic Design Basis             

Average Daily Flow 20.2 19.5 18.2 19.7 21.3 18.7 21.5 19.3 27.8 29.6 31.9 33.9 

Maximum Month 3 22.6 20.5 20.6 20.6 29.3 20.1 28.4 20.8 31.7 33.7 36.4 38.6 

Peak Day 3 25.6 22.1 27.7 25.8 37.7 25.4 36.0 23.9 37.3 39.7 42.7 45.4 

Peak Hour 3    31.7 45.5 46.1 45.6 48.0 65.1 69.3 74.6 79.3 

1. Values shaded in green are actual flows. 

2. Flows were estimated for the 2022 collection system master plan update as described above. 

3. Peaking factors for 2030 to 2060 projected flows include: 

    a. Maximum month to average daily = 1.14 (from monthly data from 2014-2018) 

    b. Peak day to average daily = 1.34 (from 2013 IFFP for 2007-2009) 

    c. Peak hour to average daily = 2.34 (from 2013 IFFP for 2007-2009) 

0

5

10

15

20

25

30

35

Jan 13 Jan 14 Jan 15 Jan 16 Jan 17 Jan 18 Jan 19 Jan 20 Jan 21 Jan 22

F
lo

w
 (

m
g

d
)

Date

Monthly Average Influent Annual Average Influent



Impact Fee Facilities Plan Section 2 

 

 

2-4 

Use of contents on this sheet is subject to the limitations specified in Section 1. 

Table 2-3 provides projected 2020 flows on a per equivalent residential unit (ERU) basis for each 

flow period. The District calculated that they served 83,510 ERUs in 2020. 

 

Table 2-3. 2020 ERU Flows 

Parameter Flow (mgd) ERUs Equivalent Gallons per Day 

Average Daily flow 19.3 83,510 231 

Maximum Month 20.8 83,510 249 

Peak Day 23.9 83,510 286 

Peak Hour 48.0 83,510 575 

 

 



 

 

 

3-1 

Use of contents on this sheet is subject to the limitations specified in Section 1. 

Section 3 

Wastewater Treatment Plant 

Improvements 

The capital facilities presented in this IFFP were compiled from recommendations provided in the 

2013 IFFP. The 2013 IFFP included information from the most recent treatment planning effort 

including the Biosolids Master Plan (BC 2011). Also included are capital improvements related to 

TBPEL requirements and from discussions with NDSD staff. Section 1 provides further details on 

data reviewed for this 2022 IFFP. 

3.1 Process Overview 

The District’s WWTP treats municipal wastewater utilizing primary clarifiers followed by a trickling 

filter/solids contact process. The primary clarifiers remove a substantial amount of the influent 

biochemical oxygen demand (BOD) and total suspended solids (TSS) load as primary sludge while 

the trickling filter/solids contact process yields secondary sludge. Both primary and secondary 

sludge are subsequently stabilized by anaerobic digestion prior to thickening and dewatering. 

3.2 Liquid Treatment Process 

The following sections describe projects anticipated during the 10-year planning horizon described in 

this IFFP. The actual timing will be subject to further detailed review of plant performance and 

influent flow and loading characteristics.  

3.2.1 Headworks 

The District’s headworks consists of four step screens and two mechanical grit removal units. At 

current flows, NDSD runs three of their four screens. Both screening and grit removal have sufficient 

capacity to meet projected peak hour flows in 2030. 

3.2.2 Influent Pump Station 

After screening and grit removal, influent is pumped to four primary clarifiers. The influent pump 

station has six pumps. Four pumps are rated for 22 mgd and two pumps are rated for 18 mgd. 

Currently, NDSD only utilizes three pumps, and based on projected 2030 peak hour flows, NDSD will 

be able to continue running only three pumps into 2030 with an excess capacity of 37 percent or 38 

mgd. 

3.2.3 Primary Clarifiers 

Primary clarifiers 1 and 2 were built in the early 1950s and 1960s, respectively, and are beyond 

their useful design life of 50 years. These clarifiers are 135 feet in diameter with a 7-foot side water 

depth (SWD). Primary clarifiers 3 and 4 are newer at 150 feet in diameter and have a SWD of 12 

feet. R317-3-6 recommends that primary clarifiers have no less than an 8-foot SWD. R317-3-6 

further recommends surface overflow rates for primary clarifiers be between 600 and 1,000 gallons 

per day (gpd) per square foot (sf) on a maximum month design basis depending on the plant size 

with the guidance/criteria for NDSD (> 1 mgd) being 1,000 gpd/sf. This loading criterion is a guide 



Impact Fee Facilities Plan Section 3 

 

 

3-2 

Use of contents on this sheet is subject to the limitations specified in Section 1. 

for performance where actual performance depends on clarifier geometry and wastewater 

characteristics. NDSD reports the units currently perform in a satisfactory manner.  

Assuming a conservative loading criteria of 800 gpd/sf, the capacity of the existing larger and 

smaller primary clarifiers with the largest unit out of service is 37.0 mgd. This capacity is expected to 

be exceeded during maximum month conditions between 2040 and 2050 and on a peak day basis 

between 2030 and 2040. 

NDSD is showing replacement of primary clarifiers 1 and 2 on their Capital Funding Projections in the 

2026-2028 period. Replacing the smaller units with two 150 feet diameter units (12-foot SWD) will 

increase the firm capacity from 37.0 to 42.4 mgd (using 800 gpd/sf criteria) which will provide 

capacity beyond 2050. 

3.2.4 Biotowers, Trickling Filters, and Solids Contact Process 

NDSD uses biotowers, trickling filters, and a solids contact process to remove BOD and nutrients 

from the influent after primary clarification. These processes are currently operating at 50 percent of 

the total design capacity. In 2030, the biotowers and trickling filters are expected to have 18.4 

percent remaining capacity when treating the projected 2030 peak day flow while the solids contact 

process will have 9.6 percent remaining capacity when treating the projected 2030 max month flow. 

As a result, these processes do not need to be expanded or improved to meet projected 2030 flows. 

3.2.5 Final Clarifiers 

After the biotowers, trickling filters, and solids contact process, the treated influent then flows to four 

final clarifiers. When treating the projected 2030 peak day flow, the four clarifiers are expected to 

have an excess capacity of 23.5 percent.  

3.2.6 Chlorine Contact Basins 

The last step in the liquid treatment process is chlorine disinfection. NDSD has four chlorine contact 

basins which are expected to be able to treat the projected 2030 peak day flow with an excess 

capacity of 34.2 percent. 

3.2.7 Technology Based Phosphorus Effluent Limit (TBPEL) 

The Utah Water Quality Board adopted a new rule for control of phosphorus discharges into waters of 

the state that became effective January 1, 2015. The TBPEL Rule, R317-1-3.3 requires that 

discharges having reasonable potential to discharge phosphorus implement new water quality 

monitoring requirements by July 1, 2015 and requires that these dischargers meet specified effluent 

limits by January 1, 2020. The District submitted a request to the Utah Division of Water Quality 

seeking a variance to the TBPEL implementation in December 2017. In January 2019, the State of 

Utah gave a public notice of its intention to grant the variance. 

To meet the new TBPEL, the WWTP effluent discharge is being relocated from Farmington Bay to 

Gilbert Bay of the Great Salt Lake (Jacobs 2019). This alternative eliminates the need for process 

upgrades at the WWTP and instead will construct a new outfall (Outfall 003) in Gilbert Bay and use 

the existing Outfall 001 as an emergency overflow location. A pump station and pipeline to Outfall 

003 have been sized to initially convey 34 mgd. The pump station will have capacity to handle the 

projected average daily flow through 2050 of 31.9 mgd (see Table 2-2). High flows, such as during 

storm events or when daily peak dry weather flows exceed 34 mgd (projected to occur by 2030 per 

Table 2-2), will be directed to Outfall 001. In the future, as influent flows increase beyond the 

projected 2050 average daily flow, the pumps can be replaced with larger units to convey higher 

flows to Outfall 003. 



Impact Fee Facilities Plan Section 3 

 

 

3-3 

Use of contents on this sheet is subject to the limitations specified in Section 1. 

In addition to the outfall relocation, the District will be conducting process optimization, permitting, 

and nutrient studies for the WWTP. It is anticipated these improvements related to the TBPEL will 

need to be operational by 2025 to meet the District’s variance requirements.  

3.3 Biosolids Treatment Process 

The projected primary sludge load and secondary sludge load were used to evaluate existing solids 

handling capacity and to determine recommended improvements as part of the 2011 Biosolids 

Master Plan. To evaluate the capacity of specific unit operations, the following sludge loading criteria 

were developed for current operations to assess the systems: 

1. Average annual. This represents the base operating condition of processes during a typical year. 

Maintenance often occurs during these base loading conditions, instead of during maximum 

loads, to avoid reducing available capacity during maximum loading conditions. For this analysis, 

it was assumed that the District would service its digesters and other equipment at average 

annual flows and loads. 

2. Maximum 14-day average. The maximum 14-day average flow and load approximates the time 

frame of a primary process limitation of anaerobic digestion, which gives a limitation of a 

minimum hydraulic residence time (HRT) of 15 days.  

3. Maximum day. The maximum day flow and load is used to evaluate the dewatering process, 

assuming significant maximum saving is not available through storage. 

The 2021 solids loading data shows an average annual solids loading of 46,414 pounds of total 

solids per day (lbs-TS/day) with a maximum daily of 74,408 lbs-TS/day and a standard deviation of 

6,959 lbs-TS/day. Outliers greater and less than three standard deviations were removed. Data from 

2016 to 2021, as shown in Figure 3-1, show the average solids loading rate over the last five years 

has been consistent with a decrease in variability. However, it is expected that solids loading will 

increase in the future with increased population growth. 

 

 

Figure 3-1. Solids Loading to Digesters from December 2016 to 2021 

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

80,000

Dec 16 Dec 17 Dec 18 Dec 19 Dec 20 Dec 21

S
o

li
d

s
 L

o
a

d
in

g
 (

lb
s
/